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Pos Part Number Description Additional Text Quantity
1* 6900403024401 SWING ARM CPL. RC8 2010 1.00
2 60004034000 Bucket f. shaft seal ring 03 4.00
3 0760304073 Radial shaft seal 30X40X7 4.00
4 69004032000 Inner ring JR 20X25X56.5 1.00
5 60004031000 NEEDLE BUSH HK2526B 03 2.00
6 60004033000 Stop disk 03 2.00
7 60004032000 INNER RING JR20X25X38,5 03 1.00
8 69004095000 ADAPTOR NUT M10 1.00
9 69013010000 BRAKE HOSE GUIDE 1.00
10* 69004066200 CHAIN SLIDING GUARD 1.00
1" 46104066050 BUSH FOR CHAINSLIDER GUARD 02 3.00
12 0009050103 SPECIAL SCREW M 5,0X10 9.00




14 69004040000 SUPPORT F. LIFITNG GEAR 2.00
15* 69004030010 SPECIAL SCREW M8X35 ISA45 2.00
16 69004072000 BUSHING F. BRAKE-CAL. BRACKET 1.00
17 0025060166S HH collar screw M6x16 TX30 SL 1.00
18 69004050000 SPLASH PROTECTION 1.00
19 69008021060 special screw M5x17 4.00
20 6900406010033 UPPER CHAIN GUARD RC8 1.00
22 69004060050 Chain slider bushing 2.00
23 69004037044 SWING ARM BOLT 08 1.00
24 60004038000 COLLAR NUT M19X1,5 WS=27MM 1.00
25 6900406100033 LOWER CHAIN GUIDE 1.00
27 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 2.00
28 50304040100 screw M10x1.25x50 WS10 2.00
29 60004042000 PLUG SFL12 GREY 05 2.00
97 6900406101033 CHAIN GUIDE KIT REAR RC8 1.00
98 69004066210 CHAIN GUARD KIT 10-13 1.00
99 69004230010 swingarm rep. kit 1.00
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